

info@citrafarm.com www.citrafarm.com

1	Aceclofenac Injection	150mg
2	Acetylcysteine Inj solution for injection	300 mg/3 ml ampoules
3	Acyclovir for Injection	250mg & 500mg
4	Adenosine Injection	3 mg/ml
5	Adrenalin inj	1 mg/ml
6	Alpha-Glycerophosphorylethanolamine monohydrate solution for injection	1000 mg/4 ml ampoules
7	Alprostadil Injection USP	20mcg/ml & 500mcg/ml
8	Amikacin injection	250mg/ml & 500 mg/2 ml & 1000 mg/4 ml
9	Aminophyllin Inj	250mg/10ml
10	Aminophylline injection	250 mg/10ml
11	Amiodaron Inj	50 mg /ml inj
12	Amiodarone inj 50 mg/ml	150 mg/3ml Amps

13	Amphotericin B for Injection USP	50mg/vial & 100mg/vial
14	Amphotericin B Lipid Complex Injection	25mg/5ml & 50mg/10ml & 100mg/20ml
15	Ampicillin and cloxacillin Inj.	500mg/1.0gm
16	Ampicillin and Sulbactam Inj	1.5 gm
17	Ampicillin Sodium Inj	500mg * 1000mg
18	Aprotinin Injection (Lyophilized)	10000IU/2ml & 10000 KIU/10ml
19	Artemether injection	80 mg/ml & 40 mg/ml
20	Atracurium Besilate injection	2,5ml
21	Atropine Sulfat injection inj	0.5mg * 0.5mg * 1mg
22	Azithromycin for Injection	500mg/vial
23	Aztreonam for Injection USP	500mg & 1g
24	Benzathine penicillin inj	1.2MIU/1M I.U
25	Betamethasone sodium phosphate solution for injection	1,5 mg/2 ml & 4 mg/2 ml ampoules
26	Bleomycin Injection	15 IU
27	Bortezomib for Injection	2.0mg * 3.5mg
28	Bupivacaine hydrochloride solution for injection	5mg/ml & 10mg/ml, 10 ampoules
29	Cafeine injection	10 mg *25 mg
30	Calcitonin (Salmon) Injection BP	50IU/100IU

31	Calcium Chloride Intravenous	10%
32	Calcium Gluconate inj	10% 10ml
33	Capreomycin injection	1G
34	Carboplatin Injection BP	150mg/ 15ml & 450mg/ 45ml
35	Cardioplegia 20 ML	20 ML
36	Caspofungin Injection	50mg/ 70mg
37	Cefazolin	1 vial 1g im. + 1 solvent (lidocaine) 4 ml
38	Cefazolin for injection USP	1000 mg
39	Cefepime and tazobactam for injection	1000 MG + 125 mg
40	Cefepime for injection USP	1G & 500 mg&2g
41	Cefonicid	1g Vail
42	Cefoperazone & Sulbactam For Injection	1.5gm * 3gm
43	Cefoperazone for injection USP	1000 mg & 500 mg
44	Cefotaxime injection	500 mg & 1gm
45	Cefpirome Sulphate For Injection	1gm vail
46	Ceftazidime for injection	500 mg ,1G
47	Ceftriaxone and Sulbactam for Injection	1.5 gm
48	Ceftriaxone for injection USP	500 mg * 1g vail IM I.V

49	Ceftriaxone Sodium & Tazobactam for Injection	1.0g + 125.0mg
50	Cefuroxime for injection	1500 mg & 750 mg & 1g
51	Chloroquine phosphate Injection	40 mg/ml
52	Chlorpheniramine maleate	10mg/2ml Amps
53	Chlorpromazine Hydrochloride Injection	50 mg/2ml
54	Chorionic Gonadotrophim Injection	500 IU,1000 IU, 5000 IU,1500 IU,2000IU
55	Cimetidine Inj	200mg/2ml
56	Ciprofloxacin Infusion	200mg/100ml
57	Cisplatin Injection	10mg/ 20m & 50mg/100ml
58	Citicoline Injection	250 mg/ml,500mg/4ml,1000 mg/4 ml solution for injection
59	Clarithromycin Injection	500mg/Vial
60	Clindamycin Injection	300mg/2ml,600mg/4ml,
61	Clonidine Hydrochloride Injection	150 mcg/ml
62	Colistimethate Sodium for Injection BP	1.0 Million IU
63	Cyanocobalamin solution for injection	500 mcg/ml & 1000 mcg/m & 5000 mcg/2 ml
64	Cyclophosphamide Injection	500mg *1gm
65	Cyclosporine Injection	5ml
66	Cytarabine injection	100mg/1ml, 500mg/5ml, 1000mg/10ml

67	Dacarbazine for Injection	500mg
68	Dactinomycin	500mg
69	Dalteparin Sodium Injection	2500 I.U. * 5000 I.U.
70	Daunorubicin Hydrochloride for Injection	20mg
71	Dexamethasone inj	4mg,8mg ampoule -
72	Dexmedetomidine Injection	100 mcg/ml
73	Dextrose	0.18% 500ml
74	Dextrose	20%
75	Diazepam Injection	5 mg/ml
76	Diclofenac sodium Injection	25 mg/ml&75 mg/3 ml solution for injection
77	Dobutamine Injection 5mg/ml	250mg/5ml
78	Docetaxel injection	20 mg/1 ml *80 mg/4 ml *160 mg/8 ml vial
79	Dopamine Hydrochloride injection	40mg/ml
80	Doripenem for Injection	500mg
81	Doxofylline	100 mg/10 ml solution for injection iv 3 ampoules 10 ml
82	Doxorubicin hydrochloride injection	10mg/ 5m * 50mg/25ml *200mg/100ml
83	Doxorubicin Hydrochloride Liposome injection	20mg * 50mg
84	Drotaverine Hydrochloride inj	40mg/2ml

85	Enoxaparin Sodium Injection	20mg/0.2ml & 60mg/0.6ml
86	Ephedrine HCl , 1ml amp	30mg/ml * 50mg/ml, amp
87	Epirubicin Hydrochloride for Injection	10mg * 50 mg * 100mg
88	Eptifibatide Solution for Injection	20mg/10ml
89	Ergometrine maleate	0,20mg/1ml Amps.
90	Ertapenem Sodium for Injection	1gm
91	Esomeprazole injection	40 mg
92	Etoposide Injection	100mg/5ml
93	Famotidine Injection	20mg/vial & 40mg/vial
94	Fludarabine Phosphate for Injection	50mg
95	Flunisolide solution for nebulization	0,05% * 0,1%
96	Fluorescein sodium inj 200mg/ml	1gm/5ml
97	Fluorouracil injection	250mg/5ml * 500mg/10ml
98	Furosemide Injection	20mg/2ml *40mg/2ml*50mg / 5ml
99	Ganciclovir For injection USP	500mg
100	Gemcitabine	200mg *1000 mg * 2000mg
101	Gemicitabine For Injection	1000mg.&200mg/Vail
102	Gentamycin inj	80mg/2ml injection

103	Glucagon For Injection USP	1mg
104	Glucose infusion	20% * 50%
105	Glutathione	600 mg/4 ml
106	Glycopyrolate Injection	0.5 mg/ml
107	Granisetron solution for injection	1 mg/ml
108	Heparin Calcium	0,5 ml 12500 UI ampoules-syringe
109	Heparin Sodium	5000IU/5ml, &, 25000IU/5ml
110	Human Chorionic Gonadotrophin for Injection	(HCG)10000IU
111	Human Menopausal Gonadotrophin (Hp-HMG)	75 IU
112	Hyaluronic acid inj	
113	Hydralazine Hydrochloride	20mg/ml 1ml amps
114	Hydrocortisone inj	100mg
115	Hyoscine butylbromide (Buscopan) injection	400mcg/ml Amps.
116	Ibandronic Acid Injection	6mg
117	Idarubicin for Injection	5mg&,10mg
118	Ifosfamide for Injection USP With Mesna Injection	500mg * 1g * 2g
119	imipenem inj	500 mg
120	Imipenem and Cilastatin injection	250 mg +250 mg

121	Irinotecan	40mg/ 2ml * 100mg/ 5ml
122	Iron dextran injection	50 mg / ml
123	Iron Sucrose injection	20 mg/ml
124	Ketamine injection	500mg/10ml
125	Ketoprofene	100 mg/2,5 ml solution for injection
126	Ketorolac Tromethamine Injection	30 mg/ml solution for injection .
127	Labetalol Hydrochloride Injection USP	20mg,& 50 mg/ml
128	L-Alanyl-L-Glutamine Solution for Infusion	(20%w/v)
129	Lansoprazole for Injection	30mg
130	L-Asparaginase For injection	5000 K.U./vial &,10000 K.U./Vial
131	L-carnitine	1g/5 ml & 2g/5 ml solution for injection 5 ampoules
132	Leucovorin Calcium Injection	30mg/2ml
133	levofloxacin Infusion	500mg/100ml
134	Lidocaine 1%	200mg *500 mg
135	Lincomycin Injection	300 mg/ml & 600mg
136	Linezolid	200mg/100ml
137	L-Ornithine-L-Aspartate Infusion	10 ml
138	Lrinotecan Hydrochloride Injection	2ml & 5ml

139	Magnesium	10%
140	Menotrophin for Injection BP	75 I.U. & 150 I.U.
141	Mepivacaine hydrochloride	20 mg/ml & ,10 mg/ml solution for injection
142	meropenam inj	500mg & , 1000mg
143	Meropenem & Salbactam for Inj.	1.5gm
144	Metocolopramide inj	5mg/ml amp
145	Methotrexate Injection	50mg/ 2ml *500mg/ 5ml*1000mg/ 10ml
146	Methyl Prednisolone Acetate inj	40mg/ml
147	Methylene Blue	10mg/ml 5ml Amps
148	Methylprednisolone Sodium Succinate for Injection	500mg * 120 mg *40mg/ vial
149	Metoprolol Tartrate Injection	1mg/ml
150	Metronidazole Infusion	500mg/100ml
151	Milrinone Lactate injection	10mg/10ml
152	Mitomycin for Injection USP	2mg * 10mg
153	Moxifloxacin for infusion	400 mg/100ml
154	Nalbuphine Hydrochloride Injection	10 mg/ml
155	Neostigmine injection	2.5 mg/ml ampoules
156	Netilmicin Sulfate Injection USP	50mg/2ml & 100mg/2ml & 200mg/2ml & 300mg/3ml

157	Nicardipine Injection	2mg& 10mg
158	Nimodipine Intravenous Infusion BP	50mg
159	Nitroglycerin (Glyceryltrinitrate) Injection 1 mg/ml	25mg * 50mg
160	Noradrenaline Concentrate	1 mg/ml 4 ml Amp
161	Octreotide Acetate Injection	100mcg/ml & 50mcg/ml
162	Omeprazole Sodium inj	40mg vials
163	Ondansetron injection	2mg/ml Amp
164	Oxaliplatin injection 5 mg/ml	50mg/10ml * 100mg/20ml * 200mg/40mg
165	oxytocin injection	5UI / 1ml * 10UI / 1ml Amps
166	Paclitaxel Injection 6m/ml	30 mg/5 ml * 100 mg/16.7 ml * 300 mg/50 ml vail
167	Palonosetron Injection	0.25mg/5ml
168	Pamidronate Disodium For Intravenous Infusion	0.25mg/5ml
169	Pantoprazol for Injection	40mg
170	Paracetamol IV Infusion	1.0g/100ml
171	Pegylated L-Asaparginase Inj.	3750IU
172	Pemetrexed for Injection	100mg * 500mg
173	Pentazocin Injection	30 mg/ml
174	Phenoxybenzamine Hydrochloride Injection	50mg/ml

175	Phenylephrine Injection	10mg
176	Phenytoin injection	100mg/2ml
177	Piperacillin and Tazobactam for Injection	2.25g
178	Pipethanate ethobromide solution for injection	10 mg/1 ml
179	Piroxicam solution for injection	20 mg/ml
180	Polymyxin B for Injection USP	
181	Potassium chloride	15% inj
182	Potassium chloride infusion	20%w/v amp
183	Procaine Penicillin -	400000 & 800000
184	Progesterone inj	100 mg/ml, 200mg/2ml
185	Promethazine Hydrochloride inj	25mg/1ml - 2ml amps
186	Propofol 1% inj	1%
187	Protamine Sulphate Injection	10mg/ml 5ml vials
188	Pyridoxine injection	100mg/ml
189	Quinine dihydrochloride Injection	300 mg/ml
190	Rabeprazole Sodium for Injection	20mg/vial
191	Ranitidine Injection	25 mg/ml & 50 mg / 2 ml
192	Ringer Lactate	500ml

193	Sodium 2-Sulfanylethane Sulfonate Injection	100 mg/ml
194	Sodium Bicarbonate	8.4% Amp 50ml
195	Sodium Chloride 0.9%	0.90%
196	Sodium nitroprusside inj	
197	Somatostatin for Injection	250mcg
198	Stanozolol Injection	50mg/ml
199	Streptokinase Injection	750000 IU & 1500000 IU
200	Succinylcholine Chloride Injection	50 mg/ml
201	Sufentanil citrate solution for injection i	50 mcg/ml iv /im or epidural
202	Sulbactam & Cefoperazone for Injection	1g
203	Sulbactam for Injection	1gm
204	Sulbutamol nebulizer solution	
205	Sulodexide	600 LRU/2ml solution for injection im./iv. 10 ampoules 2ml
206	Teicoplanin for injection	200mg & 400mg
207	Terlipressin Injection	1.0mg/10ml
208	Ticarcillin + Clavulanate Potassium for Inj.	1.6gm
209	Tigecycline for Injection	50mg
210	Tiocolchicoside solution for injection	4mg/2ml & 2 mg/ml ampoules.

211	Tirofiban for Intravenous Infusion	12.5mg
212	Tirofiban Hydrochloride Injection	5mg
213	Tobramycin Injection	80mg
214	Topotecan Injection	1mg * 2.5mg * 4mg
215	Tramadol Hydrochloride Injection	50 mg/ml & 100mg/2ml
216	Trazodone hydrochloride solution for injection	50 mg/5 ml
217	Trenaxamic acid Injection	100mg * 500mg
218	urofollitropin for Injection B.P.	75 I.U. & 150 I.U.
219	Urokinase for Injection	10000 IU/vial
220	vancomycin inj	500mg & 1000mg vail
221	Vasopressin Injection	1mg
222	Vecuronium Bromide for Injection	4mg/vial & 10mg/vial
223	Vinblastine Sulphate Injection	10mg
224	Vincristine Sulphate Injection 1m/ml	2mg/2ml
225	Vinorelbine Injection	10mg * 50 mg
226	Vitamin B1, B6, and B12 INJ	
227	Vitamin b12 (cyanacobalamin) complex inj	1000mcg/ml
228	Vitamin B-Complex inj	2 ml, 10 ml & 30 ml

229	Voriconazole for Injection	200mg
230	Water for injection solvent	2ml * 5m * 10ml* 20ml
231	Zoledronic Acid for Injection	4mg